
NABL ACCREDITED

Certificate No. T-0356/T-0357

TEST REPORT

DATE : 12/05/2010Report No.  : GR:TX:1410062174
CUR-

TAJ VELVET & SILK MILLS.

61 INDUSTRIAL ESTATE, NUNHAI

AGRA-282006

INDIA

CONTACT PERSON RAVI VERMA:

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS : 

SAMPLE DESCRIPTION FABRIC

VISCOSE PILE, COTTON BACK 450 GSM [SLUB VELVET]

COLOUR BEIGE DYED [LAB IDENTIFIED]

END USE SOFA COVER

FIBRE CONTENT 100% COTTON (BACK), PILE 100% VISCOSE

FABRIC WEIGHT 450 GSM

WIDTH 142 CM

COUNTRY OF ORIGIN INDIA

SAMPLE RECD ON 05/05/2010 12/05/2010 12/05/2010TEST END DATETEST START DATE

TEST(S) REQUIRED ABRASION

Per pro SGS India Private Ltd.

rahul_garg@sgs.com

Lab Manager
Rahul Garg

This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon
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 R  E  S  U  L  T  S  

ABRASION

ASTM D4966:2007
Loading weight 12 kpa

            End Point                                     End Point

             Option -1                                      Option -2
At 2000 RUBS Nil 4.5

At 4000 RUBS Nil 4.5

At 6000 RUBS Nil 4.5

At 8000 RUBS Nil 4.5

At 10000 RUBS Nil 4.5

At 12000 RUBS Nil 4.5

At 14000 RUBS Nil 4.0

At 15000 RUBS Nil 4.0

End Point Option 1: Two or more threads break (Woven fabric)/hole formation (Knitted fabric)
End Point Option 2: Shade change (gray scale rating 3)

***** End of Report*****
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